
49

MK-SG-2 SCARIFIER	 INTRODUCTION  MK-SG-2 SCARIFIER	 EXPLODED VIEW  



50

MK-SG-2 SCARIFIER	 INTRODUCTION  MK-SG-2 SCARIFIER	 EXPLODED VIEW  



51

MK-SG-2 SCARIFIER	 INTRODUCTION  MK-SG-2 SCARIFIER	 PARTS LIST

ITEM DESCRIPTION QTY. PART#
A Assembly, Accessories - n/a
A1 Pallet, Shipping (not shown) 1 158535
A2 Carton, MK Scarifier Shipping (not shown) 1 158536
A3 Carton, Scarifier Drum (not shown) 1 158825
A4 Manual, Owner’s (not shown) 1 158537
A5 Tube, Owner’s Manual (not shown) 1 155419
A6 (reference only) Spacer, Harden Steel - 158575
A7 (reference only) Star, 5 Point Carbide Tip (1 ¾ OD x 5/8” ID) - 158492
A8 (reference only) Star, 6 Point Carbide Tip (1 ¾ OD x 5/8”ID) - 158493
A9 (reference only) Cutter, 18 Sharp Tooth Steel (2” OD x 9/16”ID) - 158494
A10 (reference only) Cutter, 12 Blunt Tooth Steel (2” OD x 5/8”ID) - 158495

B Assembly, Frame - 158609
B1

BA1
Frame Weldment (MK Red)
Frame Weldment (ORANGE)

1
1

158101
158101-OR

B2 Plate, Serial Number 1 157458
B3 #7 X 5/16 Drive Screw 4 227214
B4 Cap, 2”OD Vinyl 1 158914
B5 Label, 1 ¾ x 5” MK Logo 1 154335
B6 Label, Caution, Hands and Feet 1 155585
B7 Label, Caution, Do Not Operate with Guards Removed 1 155587

C Assembly, Frame Dust Screen - n/a
C1 Screen, Right Side, Frame Dust 1 158594
C2 Screen, Left Side, Frame Dust 1 158595
C3 Screen, Front / Back, Frame Dust 2 158596
C4 Screw, 1/4-20 x 1/2 Pan Head Phillips Cap 4 155452
C5 Screw, 1/4-20 x 1/2 Flat Head Phillips Cap 4 155812
C6 Nut, 1/4-20 Keps 8 153941
C7 Washer, 1/4 SAE Flat 8 151915

D Assembly, Front Axle - n/a
D1 Wheel, Front, 5 Dia. x 2 2 138537
D2 Collar, 3/4 set 2 153814
D3 Axle, 3/4 Dia. Front 1 158522

E Assembly, Truck 1 n/a
E1 Truck, Weldment 1 158099
E2 Washer, 3/4 Shim ~ 153699
E3 Wheel, 4 Dia. x 2 2 158520
E4 Pin, Cotter, 1/8 X 1 ½ 2 153861
E5 BOLT, 1/2-13 X 4 HEX HEAD TAP 2 156626
E6 WASHER, 1/2 SAE FLAT 4 150924
E7 NUT, 1/2-13 TOP LOCK, HEX 2 153943

ITEM DESCRIPTION QTY. PART#



52

MK-SG-2 SCARIFIER	 INTRODUCTION  MK-SG-2 SCARIFIER	 PARTS LIST

F ASSEMBLY, CONSOLE - n/a
F1

FA1
Weldment, console (MK RED)
weldment, console (ORANGE)

1
1

158098
154098-OR

F2 LABEL, CONTROL 1 158287
F3 LABEL, DEPTH LOCK 1 155577
G ASSEMBLY, STANDARD WIRE HARNESS 1 N/A
G WIRE HARNESS, STANDARD, HONDA 1 158232
G SWITCH, ENGINE ON/OFF 1 157851

H ASSEMBLY, THROTTLE HONDA - -
H1 SCREW, 10-24 X 1/2 PAN HEAD PHILLIPS CAP 2 151744
H2 NUT, 10-24 CLIP 2 155407
H3 ASSEMBLY, THROTTLE HEAD 1 155406
H4 CABLE, THROTTLE, HONDA 1 154158

J ASSEMBLY, DEPTH CONTROL - -
- SUBASSEMBLY, DEPTH CONTROL WHEEL 1 155457

J1 WHEEL, DEPTH CONTROL 1 158574
J2 SCREW, 3/8-16 X 1/2 SOCKET HEAD SET 1 153710
J3 KNOB, 1” BALL 1 158519
J4 SCREW, 1/2 X 3/4 SOCKET HEAD SHOULDER, W/ 3/8-16 X 5/8 THREAD 1 156177
- SUBASSEMBLY, DEPTH CONTROL TUBE 1 155460

J5 TUBE, DEPTH CONTROL 1 155049
J6 NUT, 3/8-16 NYLOCK HEX 1 152505
J7 SCREW, 3/8-16 X 2 HEX HEAD CAP 1 153485
J8 BEARING, FLANGE, W/ ZERK FITTING 1 155151
J9 SCREW, 3/8-16 X 1 1/4 HEX HEAD CAP 2 150774

J10 WASHER, 3/8 SAE FLAT 1 150923
J11 NUT, 3/8-16 NYLOCK HEX 2 152505
J12 SPACER, 1.5” DEPTH CONTROL 1 155161
J13 SCREW, 15” DEPTH CONTROL 1 158521

K ASSEMBLY, DEPTH LOCK - N/A
K1 LOCK, 8-7/8 DEPTH CONTROL 1 157846
K2 KNOB, DEPTH LOCK 1 155845
K3 THRUST WASHER 1 155238
K4 NUT, 3/8-16 NYLOCK HEX 1 152505

L ASSEMBLY, QUICK LIFT AND LOWERING LEVER - N/A
L1 LEVER 1 158102
L2 KNOB, 2” BALL 1 158519
L3 SCREW, 3/8-24 X 1 HEX HEAD CAP 1 157803
L4 WASHER, 3/8 SAE FLAT 1 150923
L5 WASHER, 3/8 SPLIT LOCK 1 150925
L6 PIVOT, SHAFT 1 158288

ITEM DESCRIPTION QTY. PART#
L7 SCREW, 1/2-13 X 1 1/4 HEX HEAD CAP 1 153532



53

MK-SG-2 SCARIFIER	 INTRODUCTION  MK-SG-2 SCARIFIER	 PARTS LIST

L8 WASHER, 1/2 SPLIT LOCK 1 153524
L9 WASHER, 1/2 SAE FLAT 1 150924

M ASSEMBLY, ENGINE MOUNT - N/A
M1

MA1
Engine, mount (MK Red)
Engine, mount (ORANGE)

1
1

158101
158101-OR

M2 BOLT, 3/8-16 X 1 HEX HEAD CAP 4 152507
M3 WASHER, 3/8 SAE FLAT 9 150923
M4 WASHER, 3/8 SPLIT LOCK 3 150925
M5 NUT, 3/8-16 NYLOCK HEX 2 152505
M6 NUT, 3/8-16 HEX 3 101188
M7 BOLT, 3/8-16 X 3 HEX HEAD TAP 1 155830
M8 LABEL, CAUTION, BELT TENSION 1 155583
M9 LABEL, CAUTION, SPARKPLUG 1 155579

N ASSEMBLY, ENGINE, 9HP HONDA 1 155396-MK
N1 ENGINE, HONDA GX240 9 HP W/ CYCLONE FILTER 1 155396
N2 DEFLECTOR, HONDA 1 155375
N3 SCREW, 6-32 X 3/8 PAN HEAD PHILLIPS SELF-TAPPING CAP 3 153466
N4 PULLEY, 2 ½”OD, POLY-V 1 158470
N5 POLLY-V-BELT (350J16) 1 158469
N6 NUT, 3/8-16 HEX 4 101188
N7 WASHER, 3/8 SPLIT LOCK 4 150925
N8 WASHER, 3/8 SAE FLAT 8 150923
N9 SCREW, 3/8-16 X 2 HEX HEAD CAP 4 153485
N10 PIN, THROTTLE CONTROL 1 151284
N11 SCREW, 8-32 X 1/2 PAN HEAD PHILLIPS CAP 1 152517
N12 PIN, COTTER, 1/16 X ¾ 1 152518
N13 PLUG, ¾ FLUSH HEAD BUTTON 1 156615
N14 OIL DRAIN, M12 X 3/8 PUSH 1 157577-02
N15 LABEL, CAUTION, HOT SURFACE, 1.5 X 3.0 1 155578
N16 LABEL, WARNING, REFUELING, 1.5 X 3.0 1 155580
N17 LABEL, DANGER, CALIFORNIA, 1.5 X 3.0 1 155581
N18 LABEL, DANGER, LETHAL EXHAUST, 1.5 X 3.0 1 155582

P ASSEMBLY, BELT GUARD - N/A
P1

PA1
guard, belt (MK RED)
guard, belt (ORANGE)

1
1

158104
158104-OR

P2 SCREW, 3/8-16 X 1 HEX HEAD CAP 3 152507
P3 WASHER, 3/8 SAE FLAT 3 150923
P4 WASHER, 3/8 SPLIT LOCK 3 150925
P5 PLUG, 2” DIA REMOVABLE 1 158538
P6 LABEL, CAUTION, BELT TENSION 1 155583
P7 LABEL, CAUTION, GUARDS IN PLACE 1 155587

ITEM DESCRIPTION QTY. PART#
Q ASSEMBLY, SHAFT GUARD - N/A



54

MK-SG-2 SCARIFIER	 INTRODUCTION  MK-SG-2 SCARIFIER	 PARTS LIST

Q1
QA1

guard, shaft (MK RED)
guard, shaft (ORANGE)

1
1

158581
158581-OR

Q2 SCREW, 3/8-16 X 1 1/4 HEX HEAD CAP 2 150774
Q3 WASHER, 3/8 SAE FLAT 4 150923
Q4 WASHER, 3/8 SPLIT LOCK 2 150925
Q5 NUT, 3/8-16 HEX 2 101188

R ASSEMBLY, DRUM BEARING - N/A
R1 HOUSING, BEARING 2 158467
R2 BEARING 1 158468
R3 BEARING, 1” HEX ID 1 160834
R4 SHAFT, PULLEY 1 158466
R5 SCREW, 3/8-24 X 3/4 SOC HEAD CAP 4 158496
R6 PULLEY, 4.0”OD, POLY-V (16J40 X 1 ¼ BORE) 1 158472
R7 SCREW, 3/8-24 X 1 HEX HEAD CAP 8 157803
R8 WASHER, 3/8 SAE FLAT 8 150923
R9 WASHER, 3/8 SPLIT LOCK 8 150925

S ASSEMBLY, 8” DRUM 1 158460
S1 DRUM, WELDMENT, 8” 1 158461
S2 BUSHING, DRUM (.515 ID) OR (33/64 ID) 18 158462
S3 SHAFT, 8” HARDEN STEEL 6 158463
S4 RING, DRUM RETAINING 2 158464
S5 SCREW, 5/16-18 X ¾ TAP, 6 151369
S6 WASHER, 5/16 SPLIT LOCK 6 151747
S7 WASHER, 5/16 FLAT SAE 6 151754
S8 BUSHING, FLANGED (.515 ID) OR (33/64 ID) 12 165248

T ASSEMBLY, 8” DRUM, DRIVE SHAFT - N/A
T1 SHAFT, 8” DRUM, DRIVE 1 158465
T2 NUT, 5/8-11 HEX JAM (LEFT HAND THRED) 2 158577

U ASSEMBLY, HANDLEBAR - N/A
U1 HANDLEBAR 1 158359
U2 HANDGRIP 2 150842
U3 SCREW, 3/8-16 X 1 HEX HEAD CAP 2 156602
U4 WASHER, 3/8 SPLIT LOCK 4 150925
U5 WASHER, 3/8 SAE FLAT 4 150923



55

MK-SG-2 SCARIFIER	 INTRODUCTION  MK-SG-2 SCARIFIER	 PARTS LIST

ITEM DESCRIPTION QTY. PART#
AA Assembly, 8” Drum, 78 x 5-Point Carbide Star - 158583
AA1 Assembly, 8” Drum 1 158460
AA2 Star, 5 Point Carbide Tip (1–3/4 OD x 5/8” ID) 78 158492
AA3 Spacer, Harden Steel 192 158575

BB Assembly, 8” Drum, 78 x 6-Point Carbide Star - 158584
BB1 Assembly, 8” Drum 1 158460
BB2 Star, 6 Point Carbide Tip (1–3/4 OD x 5/8”ID) 78 158493
BB3 Spacer, Harden Steel 192 158575

CC Assembly, 8” Drum, 108 x 18 Sharp Tooth Cutter - 158585
CC1 Assembly, 8” Drum 1 158460
CC2 Cutter, 18 Sharp Tooth Steel (2” OD x 9/16”ID) 108 158494
CC3 Spacer, Harden Steel 234 158575

DD Assembly, 8” Drum, 108 x 12 Blunt Tooth Cutter - 158586
DD1 Assembly, 8” Drum 1 158460
DD2 Cutter, 12 Blunt Tooth Steel (2” OD x 5/8”ID) 108 158495
DD3 Spacer, Harden Steel 234 158575

Optional Drum Assemblies




